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SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lanc 151, Minsheng St., Sanhsia Town,
Taipei Hsien 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:
Type of Product: Bracket

Style/Ttem No.: #2

Manufacture/Vendor: SUPER SHENG ENTERPRISE CO., L'TD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:
Tensile test

Test Method:
Secure the sample on the tensile machine (INSTRON 5581). Apply an increasing force to the
sample vntil it is slid or broken then record the broken load and failure mode.

(Speed: 5 mm/min.)
Test Results:
Sample Max. load (kef) Failure mode
Bracket-# 2 84.98 The bracket was permanent deformation after testing.
Photo Index: Photo “A”: Sample picture. (See sample card page lof 1)

Photo “B”: Test methods. (See sample card page 1of 1)
Photo “C”: Failure mode. (See sample card page 1of 1)

Testing period:  Mar. 17, 2004 ~ Mar. 18, 2004

Signed for and on behaif of
SGS Taiwan Ltd.
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Owen Cheng -
Asst. Supervisor
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